
State of Ohio
Recovery Plan

State and Local Fiscal Recovery
Funds
2022 Report



State of Ohio 2022 Recovery Plan Performance Report

State of Ohio

2022 Recovery Plan

Table of Contents

General Overview ...................................................................................................................... 3
Executive Summary ................................................................................................................. 3
Uses of Funds ......................................................................................................................... 3
Promoting Equitable Outcomes ............................................................................................... 5
[...]
shovel ready

Measures of improved
access to water and
wastewater services

Yes

Ohio BUILDS Water Infrastructure Grants are
supporting community efforts to improve water and
wastewater systems and prepare for the future.
Grants are also being utilized to replace individual
wells with inadequate water access and quality and
improve wastewater systems to reduce breakage and
sewer backups that overflow into streets in flooding
or heavy rain events.

1956A1-182347
Galalina and Harbor Area Sanitary
Sewer Rehabilitation

518-Water and Sewer Other

The Harbor and Galalina neighborhoods are two residential areas in
Eastlake that exist at or near lake level. Both areas have dedicated
sanitary sewers that drain to pump stations, King and Forest, where
flows are subsequently conveyed via force mains to the Willoughby
Eastlake - Water Pollution Control Center. Both systems are
experiencing high rates of groundwater infiltration exacerbated by
current lake levels causing undue wear and tear on the pump
stations, forcing the plant to treat the excess fresh water flows and
endangering the overlying infrastructure, due to undermining
caused by infiltrating flows carrying away supporting soils. Videos
and related information gathered by the city, as they endeavored to
repair the most egregious leaks, suggested that a project was
needed that would involve cleaning televising and subsequently
lining of the mains and laterals to preclude the conditions currently
being experienced. The work described is the nature of this project.

 $                1,938,322.00  $ -
1-6 months until shovel

ready

Measures of improved
access to water and
wastewater services

Yes

Ohio BUILDS Water Infrastructure Grants are
supporting community efforts to improve water and
wastewater systems and prepare for the future.
Grants are also being utilized to replace individual
wells with inadequate water access and quality and
improve wastewater systems to reduce breakage and
sewer backups that overflow into streets in flooding
or heavy rain events.

1956A1-180417
Aquilla Wastewater Treatment Plant
Upgrade

51-Clean Water Centralized
wastewater treatment

Aquilla WWTP is designed to treat 70,000 gpd with a treatment
system consisting of an influent pump station two above ground
aerated lagoons, two overland flow areas and chlorination
dichlorination. It currently discharges to an unnamed tributary of
the Cuyahoga River, West Branch. Since 2016, Ohio EPA has noted
that the condition of the lagoon liners have deteriorated. The lagoon
liners have developed holes tears and vegetation growth in some
areas. GCDWR is in final stages of replying to OEPA comments on
our PTI In response to Ohio EPA GCDWR has determined the best
course of action is to 1) replace the lagoon liners, 2) upgrade repair
above ground lagoon berms if needed, 3) upgrade the chlorine
influent  outfluent chambers, 4) upgrade lagoon outlet structure and
piping valves, 5) replace four aerators and 6) upgrade piping valves
and discharge area lines.

 $ 77,500.00  $ -   Design in progress

Measures of improved
access to wastewater
services

Yes

Ohio BUILDS Water Infrastructure Grants are
supporting community efforts to improve water and
wastewater systems and prepare for the future.
Grants are also being utilized to replace individual
wells with inadequate water access and quality and
improve wastewater systems to reduce breakage and
sewer backups that overflow into streets in flooding
or heavy rain events.

1956A1-181221 Cinnamon Lake Force Main
51-Clean Water Centralized
wastewater treatment

The project will consist of the installation of two new raw sewage
pumps at the Cinnamon Lake pump station; construction of
approximately 22,047 if of 8-inch force main from Cinnamon Lake
along Township Road 251 and 620 to the Village of West Salem.
WWTP construction of a maintenance building at the existing
Cinnamon Lake WWTP site is also proposed. This is a regionalization
project which will enable the decommissioning of the Cinnamon
Lake WWTP and will satisfy Ohio Summons on Complaint dated
02/26/2014.

 $                1,000,000.00  $ -
1-6 months until shovel

ready

Measures of improved
access to wastewater
services

No

Ohio BUILDS Water Infrastructure Grants are
supporting community efforts to improve water and
wastewater systems and prepare for the future.
Grants are also being utilized to replace individual
wells with inadequate water access and quality and
improve wastewater systems to reduce breakage and
sewer backups that overflow into streets in flooding
or heavy rain events.

1956A1-181476
Defiance Wastewater Treatment
Plant Improvements

51-Clean Water Centralized
wastewater treatment

Professional services to design the addition of a 65 foot diameter
clarifier step feed operation to the city's existing WWTP. The
improvements proposed will provide increased secondary treatment
to assist in eliminating secondary treatment bypasses during wet
weather events. The step feed portion of the project will consist of
modifications to the current aeration tanks from conventional
activated sludge to step feed treatment. The upgrade will help
achieve biological nutrient removal and allow higher flows into the
aeration tanks. The addition of the clarifier will provide better
settling to prevent solids from entering the effluent. The city's
WWTP serves the incorporated municipal limits, plus areas within
Defiance County. Treatment is provided for Ayersville Water  Sewer
District, Brunersburg Water  Sewer District and other areas within
Defiance County.

 $ 250,000.00  $ -   Design in progress

Measures of improved
access to wastewater
services

Yes

Ohio BUILDS Water Infrastructure Grants are
supporting community efforts to improve water and
wastewater systems and prepare for the future.
Grants are also being utilized to replace individual
wells with inadequate water access and quality and
improve wastewater systems to reduce breakage and
sewer backups that overflow into streets in flooding
or heavy rain events.

1956A1-182611 Eastern Regional Sewer District
51-Clean Water Centralized
wastewater treatment

This project has been cancelled in the Portal. The State Agency
entered into a new agreement with this entity, see Project ID 1956A1-
182615.

 $ -    $ - N/A N/A N/A N/A

State of Ohio 2022 Recovery Plan Performance Report
37



Project ID
Number

Project Name
Project Expenditure

Category
Project Description  Adopted Budget  Cumulative Expenditures Timeline

Performance
Indicators

Is Project in a Economically
Disadvantaged

Community?
Impact on Climate Change

1956A1-182615 Eastern Regional Sewer District
51-Clean Water Centralized
wastewater treatment

This project includes the extensions of sanitary sewers to several
unsewered areas in Zane and Perry Townships and the construction
of a 20 MGD wastewater treatment facility.

 $                5,000,000.00  $ -   Design in progress

Measures of improved
access to wastewater
services

Yes

Ohio BUILDS Water Infrastructure Grants are
supporting community efforts to improve water and
wastewater systems and prepare for the future.
Grants are also being utilized to replace individual
wells with inadequate water access and quality and
improve wastewater systems to reduce breakage and
sewer backups that overflow into streets in flooding
or heavy rain events.

1956A1-181182 Freeport Sanitary Sewer System
51-Clean Water Centralized
wastewater treatment

Construction of a wastewater treatment plant and sanitary sewer
collection system.

 $                3,188,950.00  $ -
1-6 months until shovel

ready

Measures of improved
access to wastewater
services

Yes

Ohio BUILDS Water Infrastructure Grants are
supporting community efforts to improve water and
wastewater systems and prepare for the future.
Grants are also being utilized to replace individual
wells with inadequate water access and quality and
improve wastewater systems to reduce breakage and
sewer backups that overflow into streets in flooding
or heavy rain events.

1956A1-182784
Gallia County DD Gallco and
Hopewell WWTP Improvements

51-Clean Water Centralized
wastewater treatment

Replacement of a very old, very small, failing, extended aeration
plant,  leach field with a new 15,000 GPD conventional package plant
with trash trap aeration clarifiers, sludge holding upflow mixed
media dosing tank sand filter UV disinfection post air effluent lift
station 2 inch force main.  $ 595,750.00  $         4,101.25

1-6 months until shovel
ready

Measures of improved
access to wastewater
services

Yes

Ohio BUILDS Water Infrastructure Grants are
supporting community efforts to improve water and
wastewater systems and prepare for the future.
Grants are also being utilized to replace individual
wells with inadequate water access and quality and
improve wastewater systems to reduce breakage and
sewer backups that overflow into streets in flooding
or heavy rain events.

1956A1-181878 LAGOON IMPROVEMENTS PROJECT
51-Clean Water Centralized
wastewater treatment

Replacement of existing floating lagoon aerators with a diffused air
system, that uses positive displacement blowers for air supply.

 $ 342,000.00  $ -
1-6 months until shovel

ready

Measures of improved
access to wastewater
services

Yes

Ohio BUILDS Water Infrastructure Grants are
supporting community efforts to improve water and
wastewater systems and prepare for the future.
Grants are also being utilized to replace individual
wells with inadequate water access and quality and
improve wastewater systems to reduce breakage and
sewer backups that overflow into streets in flooding
or heavy rain events.

1956A1-181533 New Bremen WWTP Upgrade
51-Clean Water Centralized
wastewater treatment

Sludge reduction from our waste water treatment plants Lagoon 1
and Lagoon 2 to meet our new OEPA NPDES permit limits in the
future by maximizing our lagoon retention time, which means lower
effluent concentrations of BOD TSS and nutrients like Ammonia and
Phosphorus. The funds will help pay for this sludge reduction
project.

 $ 685,000.00  $ -
6-12 months until

shovel ready

Measures of improved
access to wastewater
services

No

Ohio BUILDS Water Infrastructure Grants are
supporting community efforts to improve water and
wastewater systems and prepare for the future.
Grants are also being utilized to replace individual
wells with inadequate water access and quality and
improve wastewater systems to reduce breakage and
sewer backups that overflow into streets in flooding
or heavy rain events.

1956A1-183139
OECC Headworks and Aeration
Upgrades Progressive Design Build

51-Clean Water Centralized
wastewater treatment

The improvements will increase the capacity of influent pumping,
add influent screening and provide reliability and maintenance
enhancements to the aeration system and equipment to improve
the efficiency and effectiveness of the biological treatment system. A
new influent pump station will be provided by converting the
existing control building into a new submersible station.  The new
pump station will have a firm capacity of 26 MGD and will include six
VFD-driven submersible pumps.  A new screen building will be
constructed to screen the influent flow.  The upgraded aeration
equipment include new tube diffusers new hyperboloid mixers two
new high-speed turbo blowers new internal mixed liquor recycle
pumps and new air distribution piping.  The existing traveling bridge
sand filters will be replaced with a modern synthetic media
technology to improve the operation nd maintenance of the system
while meeting all current NPDES permit requirements.  The
improvements to the solids processing treatment process includes
replacing the existing gravity belt thickener with two rotary drum
thickeners and installing a second centrifuge.  The plants existing
SCADA system will be upgraded including new workstations fiber
network and PLCs.

 $                5,000,000.00  $ -
6-12 months until

shovel ready

Measures of improved
access to wastewater
services

No

Ohio BUILDS Water Infrastructure Grants are
supporting community efforts to improve water and
wastewater systems and prepare for the future.
Grants are also being utilized to replace individual
wells with inadequate water access and quality and
improve wastewater systems to reduce breakage and
sewer backups that overflow into streets in flooding
or heavy rain events.

State of Ohio 2022 Recovery Plan Performance Report
38



Project ID
Number

Project Name
Project Expenditure

Category
Project Description  Adopted Budget  Cumulative Expenditures Timeline

Performance
Indicators

Is Project in a Economically
Disadvantaged

Community?
Impact on Climate Change

1956A1-181452
Preble County Sanitary District 6
Collection and Treatment Project

51-Clean Water Centralized
wastewater treatment

This project has entered into a consent decree between the Ohio
Attorney General's Office and Board of Preble County
Commissioners. The outcome of this project is to provide a
centralized sewer system to eliminate failing and under performing
HSSs.  This will also eliminate elevated contamination levels in local
water courses.

 $                8,000,000.00  $ -
6-12 months until

shovel ready

Measures of improved
access to wastewater
services

Yes

Ohio BUILDS Water Infrastructure Grants are
supporting community efforts to improve water and
wastewater systems and prepare for the future.
Grants are also being utilized to replace individual
wells with inadequate water access and quality and
improve wastewater systems to reduce breakage and
sewer backups that overflow into streets in flooding
or heavy rain events.

1956A1-182351
Sequential Batch Reactor Addition
Design

51-Clean Water Centralized
wastewater treatment

Design of a third sequential batch reactor addition to be added to
the Village of Botkins wastewater treatment facility. Re-use of
various components along with consideration to upgrading some
components within the existing wastewater treatment system is
anticipated. All design work is intended to enable compliance with
effluents limits set by Ohio EPA.

 $ 80,000.00  $ -   Design in progress

Measures of improved
access to wastewater
services

Yes

Ohio BUILDS Water Infrastructure Grants are
supporting community efforts to improve water and
wastewater systems and prepare for the future.
Grants are also being utilized to replace individual
wells with inadequate water access and quality and
improve wastewater systems to reduce breakage and
sewer backups that overflow into streets in flooding
or heavy rain events.

1956A1-184565
SoMoCo WWTP Improvements and
Outfall Sewer

51-Clean Water Centralized
wastewater treatment

Construction of the SoMoCo Lagoon Improvements and Outfall
Sewer project consists of adding treatment processes to the existing
lagoon Wastewater Treatment Plant facility to provide treatment to
meet Best Available Demonstrated Control Technology (BADCT)
effluent requirements. A Moving Bed Bioreactor (MBBR) system will
follow the existing lagoon system and consist of two 2 20 foot x 20
foot 15 foot deep tanks that contain plastic MBBR media and
aeration equipment to provide treatment for ammonia.

 $                2,070,000.00  $ -
1-6 months until shovel

ready

Measures of improved
access to wastewater
services

Yes

Ohio BUILDS Water Infrastructure Grants are
supporting community efforts to improve water and
wastewater systems and prepare for the future.
Grants are also being utilized to replace individual
wells with inadequate water access and quality and
improve wastewater systems to reduce breakage and
sewer backups that overflow into streets in flooding
or heavy rain events.

1956A1-181748
Village of Antwerp Water Treatment
Plant General Plan

51-Clean Water Centralized
wastewater treatment

The funds are being used to defray the cost for a engineering study
to replace our current water treatment facility.

 $ 49,000.00  $ 29,423.75 Design in progress

Measures of improved
access to wastewater